
EDMONTON WATERWORKS

ANNUAL REPORT TO 
ALBERTA ENVIRONMENT AND 

PROTECTED AREAS

2024

Approval Number 638-04-01





 

TABLE OF CONTENTS 

1.0 Overview 

1.1 Overview 
1.2 Process Schematic – Rossdale (Plants 1 & 2) 
1.3 Process Schematic – E. L. Smith (Plant 4) 
1.4 Summary of Violations and Notifications 
1.5 Alberta Environmental Operator Certifications 
1.6 Demand Production Statistics (Estimated highlift flow) 
1.7 Energy Consumption and Usage 
1.8 Summary of Changes to the Operations Program 

2.0 Raw Pumpage, Treated Pumpage and Distribution System 

2.1 Storage Capacities of Reservoirs 
2.2 Pumping Station Operating Pressure Ranges 
2.3 Fire Hall and other City Pressure Monitors 
2.4 Regional Customers 
2.5 Pumping Facilities 
2.6 Production Summary 
2.7 Raw Water Intake (ML) 
2.8 Treated Water Production (ML) 

3.0 Water Quality 

3.1 Raw Water Quality – North Saskatchewan River 
3.2 Treated Water Quality Entering the Distribution System 
3.3 Rossdale Filters 1 - 9 Particle Counts (no./mL,>2um) 
3.4 E.L. Smith Filters 1 - 9 Particle Counts (no./mL,>2um) 
3.5 E.L. Smith Filters 10 -18 Particle Counts (no./mL,>2um) 
3.6 Rossdale Filters 1 – 9 Turbidity (NTU) 
3.7 E.L. Smith Filters 1 – 9 Turbidity (NTU) 
3.8 E.L. Smith Filters 10 – 18 Turbidity (NTU) 
3.9 Combined Filter Effluent Water Quality 
3.10 Rossdale UV Disinfection – Filters 1 - 3 
3.11 Rossdale UV Disinfection – Filters 4 - 6 
3.12 Rossdale UV Disinfection – Filters 7 - 9 
3.13 E. L. Smith UV Disinfection – UV Reactors 1 - 4 
3.14 Log Removal 

4.0 Chemicals 

4.1 Liquid Alum Chemical Consumption 
4.2 Primary Polymer (Praestol DW27AG) Chemical Consumption 
4.3 Carbon Chemical Consumption 
4.4 Sodium Hypochlorite Chemical Consumption 
4.5 Filter Polymer (Magnafloc LT 7981) Chemical Consumption 
4.6 Aqua Ammonia Chemical Consumption 
4.6-1 LAS Ammonia Chemical Consumption 



 

4.7 Caustic Soda Chemical Consumption
4.8 Fluoride Chemical Consumption
4.9 Sodium Bisulfite Chemical Consumption 
4.10 Phosphoric Acid Chemical Consumption

5.0 Waste Streams

5.1 Waste Stream Volumes (ML)
5.2 Rossdale Clarifier Blowdown, Clarifier Washdown and Backwash Water

Waste Stream Data
5.3 Rossdale Waste Stream Data
5.4 E.L. Smith Clarifier Blowdown, Clarifier Washdown and Backwash Water Waste

Stream Data
5.5 E.L. Smith Waste Stream Data

6.0 Reservoir Chlorine Residual-Part 1

6.1 Reservoir Chlorine Residual Part 2 

 
7.0 Quality Assurance 

7.1 Water Quality Objectives 
7.2 Summary of Major Chemicals, Microbiological and Physical Parameters 
7.3 Summary of Laboratory Analysis 
7.4 Bacteriological Data: Water Treatment Plants 
7.5 Bacteriological Data: Distribution System 
7.6 Giardia and Cryptosporidium 
7.7 Treated Water Entering the Distribution System 
7.8 Rossdale and E.L. Smith combined Filter Effluent Water Analysis 
7.9.a Routine Distribution System 
7.9.b Complaint Investigations 
7.10 Castledowns, Clareview and Discovery Park Reservoir 
7.11 Kaskitayo, Londonderry, and Millwoods Reservoir 
7.12 North Jasper Place, Ormsby, and Papaschase 1 Reservoir 
7.13 Papaschase 2, Rosslyn 1, and Rosslyn 2 Reservoir 
7.14 Thorncliff Reservoir 
7.15 Disinfection Byproducts 
7.16 Raw River Water 
7.17 Lead Management Program 
7.18 Explanation of Notations Used 

Appendices 

Appendix A – Residual Management Program 
Appendix B – Waste Stream Monitoring Program 
Appendix C – Distribution Main Extensions 



1.1 Overview 
 

Through 2024, EPCOR Water Services (EWS) continued to satisfy all water demand 

requirements while meeting our strict water quality criteria. Total demand in 2024 was similar 

to 2023, 389 ML/d average versus 386 ML/d in 2023, and higher than the previous 10-year 

average. 

 

On January 29, water entered the electrical switchgear feeding the high lift pumps at EL Smith 

WTP, leading to an electrical fault and damage to the electrical system (AEPA Reference No. 

424473). Without the high lift pumps, system capacity was restricted and mandatory water 

restrictions were invoked. High Lift Pumps 1 and 2 were returned to service late January 29, 

restoring partial capacity, after partial repairs were completed. High Lift Pumps 3 and 4 

remained out of service until the morning of February 1, after a shutdown through the off-peak 

hours to complete all required repairs. Water restrictions were rescinded on the morning of 

February 2 after the high lift pumps were confirmed in working order and storage levels had 

partially recovered.  The treatment process and water quality were not affected through this 

event. 

 

Rossdale and EL Smith WTPs converted from direct filtration (DF) to conventional filtration on 

January 15 due to unseasonably high raw water color, a result of dam operations upstream. 

Raw water color peaked at 14 TCU on January 16. Raw water quality did not stabilize and the 

WTPs did not convert back to DF prior to spring runoff. 

 

Creeks upstream of Edmonton – including Strawberry, Modeste and Tomahawk – began to 

show signs of flow with runoff mid-March. Raw water color (and organic nitrogen) began to 

increase on March 16, peaked at 45 TCU on March 20 and returned to winter levels by month 

end. Raw water turbidity remained below 10 NTU throughout the event. Both plants fed carbon 

March 15 through 25 for taste and odor control. The 2024 Spring Home Analysis Runoff 

Program (SHARP), the annual program whereby customer volunteers provide real-time 

feedback on any detectable taste and odor, concluded on May 19. The average score was 

95.0% satisfied over the 90-day period, slightly above the 94.4% PBR target.  

 

Raw water conditions were generally favorable through the summer and fall. 

 



E.L. Smith converted to DF on October 15 and Rossdale followed on October 17. In 2024, the 

WTPs achieved an average of 91 days in DF, below the internal target of 120 days for DF 

operations due to unfavorable raw water conditions. DF operation resulted in a reduction of 

total solids discharged to the NSR by 42.9% during the months of January, February, 

November, and December compared to baseline conventional operation. In 2024, the plants 

operated several days in DF in October. During this Extended DF period, the total solids 

reduction was 28.7% compared to baseline conventional operation. 

 

In 2023, EWS began collecting water quality samples as part of the Wastestream Monitoring 

Program, which was approved by AEPA in December 2022. The goal of the program is to 

improve wastestream load quantification to better determine if acute and/or chronic guidelines 

and regional water quality triggers and limits are being met. A report summarizing the results 

to date is included as an appendix. 

 

The WTPs continue to improve the integrated safety and environmental management system 

in accordance with the ISO 14001:2015 and 45001:2018 standard. In 2024, an external 

auditor completed a surveillance audit of the WTPs and reservoirs to both of these standards. 

There was only one minor non-conformance identified, related to document control. The minor 

non-conformance has been corrected. 

 

EWS continued to upgrade the water treatment plants and the reservoir assets. Total 

expenditures in 2024 were approximately $46.6M. Some of the major projects are as follows: 

 

• EL Smith Stage 1 Filter Upgrades is on-going. Filter 5 upgrades were completed in 

2024 and so, to date, Filters 1 through 5 are complete. Filter 6 is scheduled for 2025. 

This upgrade program addresses structural issues and allows for future deep bed 

filtration implementation. 

• Construction continued on the Rossdale WTP Aqua Ammonia (AA) conversion to 

Liquid Ammonium Sulphate (LAS). This conversion will provide a safer chemical for 

injection into potable water for converting free chlorine to chloramine. AA off-gasses 

easily and is a hazard to plant staff. The conversion has already been completed at the 

EL Smith WTP. 

• Plants Flood Protection work progressed well in 2024 on this multi-year project. Design 